

ALADDIN SCIENTIFIC CORPORATION  
14078 Meridian Parkway, Riverside, CA. 92518

### Certificate of Analysis

Date of Testing: 2026-06-11 19:05:59  
Date of Next Testing: 2029-06-10 19:05:59  
Product Name: **Polyisoprene, cis**  
CAS Number: 104389-31-3  
Specifications & Purity: average Mw ~38,000 by GPC, made from natural rubber  
Lot #: F2609533  
SKU #: **P485890**  
Version: **1**  
Analysis #: **716323**  
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Appearance(P485890)	Viscous brown to dark brown liquid	Viscous brown to dark brown liquid
Viscosity(37°C)(35000cp)	Conform	Conform
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su  
QA & QC Manager